Public Water System Annual Report

Melita Water Treatment Plant & Southwest Regional Water Co-op
2011

Contact persons: Julie Chase, C.A.O.
Brock Bolton, Plant Manager,
Chief Operator

Phone Numbers:
Town of Melita Office: 522-3413
Water Plant:  522-3463
Emergencies: 522-6553

Email: tofmel@mts.net Melita Office
melshop@mts.net Water Plant

Date Prepared: 3/27/2012

Prepared by: Brock Bolton



mailto:tofmel@mts.net
mailto:melshop@mts.net

Table of Contents

T o o [¥ Tt d o] o USROS PP P PP PRTUPPTUPPRRPOR 3
1. Description of the Water SYStem.............cooiiiiiiiiiiii e s e e sree e s e sareeas 3
1.1, Water SUPPIY SOUICE ... ittt et e e st e e s s bte e e s sbee e e s sbteeessntaeessntaeessanes 4
[...]
include the new well field (site 2) located on the SE24-5-27W. As a result, Manitoba
Conservation requires a revised water level monitoring plan.

Once operational, site 2 will become the main supply for the Town of Melita. Site 1 will remain
as a backup supply. Therefore, the groundwater monitoring plan will include monitoring of
both sites. The following groundwater monitoring plan is proposed for a period of two years
commencing site 2 operation. After two years, the location and frequency of groundwater
monitoring is proposed to be re-evaluated.

11



Site 1 — NW23-5-27W
In 2009, three new monitoring wells were installed at site 1. A 125 mm monitoring well (MW-

21) was installed 15 m east of the production wells in the south basin, a 50 mm monitoring well
(MW-22) located 110 m north of the north production well in the middle basin, and a 50 mm
monitoring well (MW-23) located 245 m north of the north production well in the north basin.
All three monitoring wells were equipped with pressure transducers. However, it is proposed
to maintain two pressure transducers at MW-21 and MW-22 for continuous monitoring. A
manual water level reading with an electronic tape is proposed semi-annually at MW-10, MW-
23 and MW-14. The monitoring of these wells will provide water level data on each of the
three basins as well as MW-14 located outside of the basins.

Site 2 — SE24-5-27W

The proposed monitoring system for site 2 will include pressure transducers installed in MW-
103 near the proposed production well and in MW-104 located adjacent to the Harmon
farmstead. Manual level readings are proposed semi-annually at MW-100, MW-101 and MW-
102. MW-100 is located near the Miner and Carr properties. Each monitoring well is protected

with a locked steel cover. However at each monitoring well location, a second 50 mm
monitoring well (without steel cover and lock) was provided for public observations.

Water Testing
Water tests are taken daily on a routine basis to ensure that the water is safe and to monitor how
well the treatment process is performing. We test the water at the WTP and in the distribution
system. We perform daily tests at the WTP on 6 different aspects of the treatment process.

e Distribution Tests (water taken from a point in the distribution system) on average 6 tests

per day.

o Treated Tap (water taken from a point in the WTP before it leaves the plant) on average 6
tests per day.

e Raw (untreated well water as it enters the WTP) on average 4 tests per day.

e Permeate (water from the R.O. Unit before chemical addition) on average 2 tests per day.

e Sand-filter (treated water from the sand-filter, before it blends with R.O. water) 6 tests per
day, 4 when chlorine isn’t used as a pre-treatment.

e MTU or Main Treatment Unit (water from all 12 vessels) 12 tests per day for conductivity.

There are on average 38 tests performed a day at the WTP, or 1,160 tests a month, 13,921 tests

ayear.

12



2.1.

2.2.

2.3.

2.4.

Bacterial Testing

We sample the raw water (untreated well water), the treated water (water leaving the
treatment plant) and the water in two locations in the distribution system one from the Melita
lodge because of its location on the system and the other from a list of strategic locations
(within the Town of Melita) every two weeks (bi-weekly) for the presence of Total Coli forms
(TC) and E. Coli (EC) bacteria. If these bacteria are present in the water it is an indication that
disease causing organisms may also be present. Since the completion of phase 1 Melita WTP
staff now collect 10 samples instead of just the 4 samples for Melita. Additional samples are
taken, 3 in Napinka, 1 each in Medora, Brenda and Arthur. These 10 samples are then sent via
courier to a provincially sanctioned lab in Winnipeg for testing.

Disinfection
The final step in the treatment of safe water is disinfection. Disinfection is the selective
destruction or inactivation of potential disease causing organisms in water. Per the Drinking
Water Safety Act the Melita PWS must ensure that a disinfection residual of at least:
e 0.5 mg/L of free chlorine per litre of water is detectable at the point where water
enters the distribution system, after a minimum contact time of 20 minutes.
e 0.1 mg/L of free chlorine per litre of water is detectable at all time at in any point in the
distribution network.
[ ]
Type of Disinfection Used
The Melita WTP disinfects by adding a 12% sodium hypochlorite solution to the water via 3
chlorinator pumps. One for the raw water before it enters the sand-filter (pre-treatment) and
two for the blended water before it enters the reservoir.

Equipment Redundancy and Monitoring Requirements

As required by the Drinking Water Safety Act the Melita PWS ensures continuous disinfection is
maintained at the WTP by keeping b - - e

in stock all spare parts required for ‘ : . -
the chlorinators, as well there are
two spare chlorinator pumps kept
at the plant. Disinfection residuals
are monitored continuously by an
online monitor that monitors the
water continuously as it leaves the
WTP. We also monitor the residuals
daily at the WTP and in the
distribution system; these tests are
performed at the WTP after the
samples are collected. The results
of all tests are recorded on our

Online Monitoring Equipment

13



2.5.

2.6.

2.7.

records at the WTP as well as Monthly Chlorination Report forms which are sent to the regional
Drinking Water Officer at the end of each month, to check for standard compliance.

Turbidity Testing

Turbidity is a measurement of the clarity of water. We use turbidity as another means to tell us
how well our treatment system is working and to remove particles and other contaminants that
can cause the water to look cloudy and affect our disinfection process. Turbidity is tested daily,
the raw, treated, sand-filter and distribution by a portable testing meter. The water from the
sand-filter and the blended permeate (combined waters from the R.O. Unit and sand-filter)
before it enters the reservoir are monitored continuously while the plant is in operation, by two
separate online turbidity monitors. The results of all turbidity tests are recorded on our records
at the WTP as well as Monthly Turbidity Report forms which are sent to the regional Drinking
Water Officer at the end of each month to check for standard compliance.

Other Testing Performed at the WTP
e Iron Testing: Is performed daily on the following samples, distribution, treated tap,
sand-filter. Every 5 days on the raw and every 10 days on permeate.
e Manganese Testing: Is performed daily on the following sample, sand-filter and every 7
days on the distribution, treated tap, raw and permeate.

e PH Testing: Is performed daily on the following samples, treated tap, raw, permeate
and concentrate.
e Hardness Testing: Is performed every 10 days on the following samples, raw and

treated tap.
e Fluoride Testing: Is performed daily on the distribution sample. See section 5 for more

on fluoride.
e Chlorine Testing: Is performed daily on the following samples, distribution, and treated

tap and sand-filter. As previously described in sections 2.2 and 2.3.
e Conductivity Testing: Is performed daily on the following samples, permeate,

distribution, treated tap, raw, sand-filter and all 12 vessels on the RO unit.

Plant Operation

The WTP is monitored continuously by the computer system; it is continuously taking readings
from 60 different locations by sensors, probes and meters. This information is displayed in real-
time on a different number of screens (see Figure A, B, C which show three different computer
screens) and is also recorded and compiled in the form of a trend. These trends can be
accessed at any time and show a history of plant operation in various areas (see Figure D for an
example of a trend screen).

14



Figure A

ML

Pages Alame Fie Took Trende Pocess Andbet

W o0 e

M1 BP PID
[ PRESS SET
155.00ps1 ']

eenaTon

Qe - © (D . T . €2

-
'P1-207 PERMEATE
RESS!
NL201
toraLiiow [l PERMEATE FLOW
110 Lisec 940 Lisec

1237265 M3 1012514 M3 i

RAWWATER
FEED PRESSURE
|

RAWWATER
FLOW
1316 Lisec
P 38PS|
PT205 STAGE 2
PT.206 STAGE 3
FEED PRESSURE
8762 PSI

000L/sec

FLUSH | PURGE STATUS
PRE PURGE ELAPSED TIME - MINUTES.
600
| CONCENTRATE
% | VALVERUN

d FLOW SETPOI

concen Low
157 Lisec 16 Lsec

224751 M3
 Gitect SCADA |

092124 AM

Figure C

SAND FILTRATION 3
Pages Alama Fle Tock Treods Frocess Anspit

Qu-Q WA QD &

G
Tl
‘ 23858
g

| GitectSCADA

0924:17 AM

2.8. Chemicals Added to our Water and Why

DISTRIBUTION X

Pages Alame Fle Took Tiends ProcessAnshst

Qu-O-ME @ &

PERATOR

[ [ IO

DISTRIBUTION | DISTRIBUTION
PRESSURE PRESSURE B
3795 P
.
CHL
110
s (Ol s reuTion
RLOW STRIBUTIO
349 Usec L

2755337 M3 ZT06A2 MO

RESERVOIR

12:3258PM

Figure B

88 -0

(FeseT) (ATERSO

Tl saad Srlent g o

03002010 30000 At 0642010 11:00.00 aM 0souz0107 00007

1o
NPT

e s Al o

Ma

5
Do e iy

e r puoRARAGAR Bovnazmo 000725 4|

Sole | engn.. | Engreerrg.. | Mo | My | aversge | curseet |
2
A 02 ML 010 0775 115676 QOSSO
N 0% U 010 0737689 BRMEM 35O GG
A 00 P8 020 WO/ BOSE SRS BEUD
A hibxon Corebciiviy. 0-50 S/m 0-1000  MESGHEI (74 XN B
Al TP 1 09N 24N 7we06 7%
A 0% U 010 005 OM0SK  OMASS  0CNET
A 0-41%5 meve: 0-4195000 1173081 JS7IES  dSr0e 375
A 0.0 kW 0.10 0 0 [
Citect SCADA
N 080328 PM

Figure D

e Sodium Hypochlorite 12%: (Chlorine) Disinfectant, source of available chlorine.
e Pre-Treat Plus: (Antiscalant) Injected in the raw water before the membranes to

protect them.

e Sodium Hydroxide 50%: (Caustic Soda) Acid neutralization raises PH.
e  Fluorosilicic Acid 23-27%: Water fluoridation.

15



3. Disinfectant Residual, Turbidity, Bacteria and Overall Performance Results
For 2011, the SWRWC PWS has met all regulatory requirements in regard to monitoring and
reporting in the WTP, leaving the WTP and in the distribution system (see Appendix “B” — Annual
Audit - 2011).

3.1. List of Water Quality Standards
The province of Manitoba has adopted a number of water quality standards from the
Guidelines for Canadian Drinking Water Quality developed by Health Canada and two
regulations under the Drinking Water Safety Act. A copy of the Annual Audit — 2011 from the
Office of Drinking Water is located in Appendix “B”.

4. Water System Incidents and Corrective Actions
In 2011 the SWRWC PWS had several leaks repaired by the contractor as warranty work for phase 1.
There was also one resident with taste and odour issues which the contractor also has had to look
after due to warranty, and a plan is in place to permanently solve the problem.

5. Additional Records Required
As part of Manitoba Health’s fluoridation program, water samples are collected on a daily basis from
the distribution system and tested at the WTP. Daily fluoride results are recorded and a 14 day
composite sample is submitted by-weekly for analysis (see Appendix “C” — 2011 Fluoridation
Results). The Melita PWS now strives to maintain a 0.70 mg/L fluoride level from the previous 1.00
mg/L. The previous operating range for fluoride, as identified by Manitoba Health, was 0.80 — 1.20
mg/L. The range was lowered as of March 26, 2011 by Manitoba health to 0.50 — 0.90 mg/L. In
2011 fluoride levels exceeded the new 0.90 mg/L recommended level 1 time. Fluoride levels were
also below the old 0.80 mg/L recommended level 5 times and 4 times below the new 0.50 mg/L
recommended level. The reasons for straying outside the recommended range were due to
primarily chemical pump issues or problems, other reasons were differences in solution strength
between barrels and injector failures.
Daily Log Sheets are also kept to check plant performance, copies of these forms are sent into the
Water Services Board for review.
R. O. Data Sheets are also kept to check plant performance, a copy of these forms is sent into
Sapphire Group for review.
Conductivity Sheets are also kept to check plant performance, copies are also sent into the Water
Services Board for review.

6. Drinking Water Safety Orders and Actions Taken in Response
In 2011, no drinking water safety orders were issued for the Melita PWS.

16



7. Boil Water Advisories Issued and Actions Taken in Response
No Boil Water Advisories were issued in 2011.

8. Warnings Issued/Charges Laid in Accordance with the Drinking Water Safety Act
In 2011, no warnings were issued or charges laid for the SWRWC PWS.

9. Major Expenses Incurred
Completion of phase 1 and the start of phase 2 both took place in 2011.

10. Future System Expansion and/or Increased Production
In 2012, phase 2 of the rural pipeline is scheduled to be completed, expanding the existing rural
pipeline, servicing the Village of Waskada and also tying into the Waskada Rural Water Co-op which
borders the RM’s of Brenda and Arthur. There will be multiple upgrades done in the WTP, Napinka
and Waskada Reservoirs due to the expanding system. There is also a new Ultra Violet System going
on the sand filter due to changes in the drinking water act.

11. Water Production/Usage for 2011
The treatment system capacity was designed to meet a 20 year future demand for Melita as well as
additional capacity for the rural water system. The water system production and usage are
summarized in the following charts in Appendix “A” — Usage Charts.

Appendix “A” - Usage Charts

Truck Fill
Date Total Gals ‘ Highest Day ‘ Lowest Day ‘ Daily Average
31-Dec-10
31-Dec-11
Total 455,727 | 14,758 | 0 \ 4,071
Melita
Date Total Gals ‘ Highest Day ‘ Lowest Day ‘ Daily Average
31-Dec-10
31-Dec-11
Total 25394352 | 116,740 | 38546 | 72,047
Pipeline
Date Total Gals ‘ Highest Day ‘ Lowest Day ‘ Daily Average
31-Dec-10
31-Dec-11
Total 6,320264 | 114,251 | 40 ] 17,596

17



Appendix “B” - Annual Audit 2011

3 o E
. = c = =
Water Quality Standards g§E |BC
- o - C
v = - O
8 |3%
O <
Bacterial
E. coli Less than one E. coli bacteria detectable per 100mL in all treated water 100% 0
. L th total colif teri tectabl 1 L in all treat
Total coliform ess than one total coliform bacteria detectable per 100mL in all treated 100% 0
water
E coli Less than one E. coli bacteria detectable per 100mL in all distributed 100% 0
water
. L h I colif i I 1 L in all
Total coliform .ess. than one total coliform bacteria detectable per 100mL in a 100% 0
distributed water

Comments: | The public water system has met the bacterial water quality standard for 2011.

Disinfection

A free chlorine residual of at least 0.5 mg/L in water entering the
distribution system, from the Melita water treatment plant, following a | 100% 1

Chlorine residual minimum contact time of 20 minutes

A free chlorine residual of at least 0.1 mg/L at all times at any point in the

0,
water distribution system 100% 0

Comments: | The public water system has met the disinfection water quality standard for 2011.

Physical

Less than or equal to 0.1 NTU in 99% of the measurements in a month of 830¢ 0

. . R 0

Turbidity the effluent from each membrane filtration unit

Not exceed 0.3 NTU for any continuous 100% 0

Comments-: The public water system did not meet the turbidity water quality standard for 2011. In the
" | month of December only 91% of the measurements were below 0.1 NTU.

Chemical

18




Total trihalomethanes
(to include:
bromodichloromethane,

Less than or equal to 0.10 mg/L as annual average of quarterly samples N/A
bromoform,
chloroform,
dibromochloromethane)
Arsenic Less than or equal to 0.01 mg/L 0.00030 mg/L
Fluoride Less than or equal to 1.5 mg/L 0.381 mg/L
Nitrate Less than or equal to 10 mg/L measured as nitrogen 0.316 mg/L
Uranium Less than or equal to 0.02 mg/L 0.00143 mg/L
Benzene Less than or equal to 0.005 mg/L <0.0005 mg/L
Trichloroethylene Less than or equal to 0.005 mg/L <0.0005 mg/L
Tetrachloroethylene Less than or equal to 0.03 mg/L <0.0005 mg/L

Comments:

As per Table 2 of the Operating Licence, THM samples are required every second year. As

THM samples were submitted in 2010, no THM samples were taken in 2011.

The above chemistry results were taken by the Office of Drinking on November 28, 2011.